SEARS LIGHT WEIGHT MOTOR CYCLE — MODEL §10.89381

Section 7
SPARE PARTS l__.IST

ENGINE

CHASSIS

FRONT FORK

ROAD WHEELS

ELECTRICAL EQUIPMENT

ACCESSORIES

@

00 6000600000000 00

“Cable of Contents

CRANKCASE

CYLINDER, ENGINE PARTS
CLUTCH

GEARBOX, STARTER MECHANISM
GEARSHIFT

CARBURETOR

FUEL TANK, EXHAUST

FRAME, INTAKE SILENCER, BOX, TWIN SEAT

MUDGUARDS

FOOT BRAKE, FOOT RESTS, PROP STAND -

PIVOTED FORK, PILLION FOOT RESTS

SHOCK ABSORBER FOR REAR WHEEL

FRONT FORK WITH STEERING
HANDLEBAR, EOWDEN CABLES

FRONT WHEEL WITH SPEEDOMETER DRIVE
REAR WHEEL, DRIVING CHAIN
GENERATOR, IGNITION COIL

HEADLAMP, RATTLE, SPEEDOMETER
TAIL STOP LIGHT AND SWITCH

TOOLS, ACCESSORIES

SPECIAL TOOLS

To convert millimeters to inches, multiply by 0,03337

L]

VEHICLES ARE LAQUERED POPPY-RED — SILVER

Sears M 125 — 67/1



%,
L
.
1
et

SEARS LIGHT WEIGHT MOTOR CYCLE — MODEL 810.89581

9 FUEL TANK, EXHAUST

44

714




*

SEARS LIGHT WEIGHT MOTOR CYCLE — MODEL 810.89581

FUEL TANK, EXHAUST e

ﬁg' E?,{“ Description R;ﬂ:‘_d'
1 366.1.22.000.2/90 Fuel tank (silver) 1
2 170.2220.0 Filler cap compl. 1
3 27642 Seal ring 84/60/3,5 1
4 302.1.22.010.1 Transfer picture — as

ratio of mixture requd.
5 270.1.22.041.1 Transfer piclure "SEARS" 2
6 366.1.22.027.1 Knee cushion I. h. s. 1
7 366.1.22.028.1 Knee cushion r. h. s. 1
8 366.1.22.008.1 Rubber cushion 2
9 366.1.22.000.1 Rubber bearing 1
10 366.1.22.010.2 Clamp piece 1
11 900.1515 Raised cheese head screw
AM 6x18 DIN 85 i
¥ 16 270.1.22.227.0 Fuel cock compl. (model
‘ “Karco") 1

17 27634 Unien nut (M 16x1) 1

18 | 16636 Seal ring 14/10,5/1,5 1

19 24456 Sleeve for fuel hose 4

20 900.0902/07 Fuel hose 9f5 mm dia. (125 long) | p.m.

21 900.0902/07 Fuel hose 9/5 mm dia. (200 long) | p.m.

3 366.1.16.000.0 Silencer compl. (with parts

36 to 55) 1

32 | 366.1.16.013.1 Seal ring 47/42,2/3 1

33 366.1.16.010.2 Exhaust tube 1

34 250.3025 Washer 17/7,5/2,5 2

35 362.1.10,003.1 Round neck nut (M7) 2

36 367.1.16.215.1 Bolt 10 mm dia., 18 long

(with thread) 1

37 367.1.16.214.1 Bolt 10 mm dia., 18 long

(without thread) 1

38 367.1.16.213.1 Shell 8/6,5/5 1

39 367.1.16.212.1 Adjusting screw (M6, 42 long) 1

40 366.1.16.028.2 Fixing clip 1

41 366.1.16.029.1 Seal ring 1

42 366.1.16.001.2 Covering pipe 1

43 900.9503 Slotted pan head tapping screw

Bz 3,5x9,5 DIN 7971 1

44 366.1.16.020.0 Silencer inner member compl.

(with parts 45 to 54) 1

45

46

- :; ; © No spare parts

49 I

50

51} 366.1.16.027.2 Silencer end piece 1

52 367.1.16.225.1 Disc 1

53 26819 Spring washer B8 DIN 127 1

54 900.2108 Hexagon nut M8 DIN 555 1

55 253.1635/07 Asbestos cord 3 mm dia.,

730 long p.m.

61 25160 Hexagon bolt I

M8x30 DIN 931 2

62 25585 Hexagon head screw for 3

M8x15 DIN 933 o i 1
63 26819 Spring washer B8 Ifastening
DIN 127 3
64 24806 Plain washer 8,4
DIN 433 J 3
v 1| 34 2.22 6200 fut raf o=

Sears M 125 — 67/1 17— 15



¥ +

SEARS LIGHT WEIGHT MOTOR CYCLE — MODEL 810.89581

0 FRAME, INTAKE SILENCER, BOX, TWIN SEAT

13 12 21

M125/20/1

1—16




SEARS LIGHT WEIGHT MOTOR CYCLE — MODEL 810.89581

FRAME, INTAKE SILENCER, BOX, TWIN SEAT 0

Sears M 125 — 67/1

Rel, |

Part

Regud:

No. | No. Description No.
1 | 366.1.20.000.0{49 Frame compl. (with bearing
J shells) (poppy-red) 1
2 i 366.1.20.033.1 Nomenclature plale
(model-no. 810.89581) 1
3 i 800.4027 Round head rivet 2,6x5
DIN 660 2
4 330.1.20.052.0 Lock compl. “Neiman" Nr. 2
(with 2 keys) 1
5 350.2.30.023.1 Spare key (please state key no.!) 1
6 330.1.20.059.1 Thrust spring 1
1 330.1.20.060.1 Al-notched rivet 1
9 700.1.08.096.8 Hose clamp clip (350 long) p.m.
10 700.1.08.095.1 Hase clamp lock 1
11 366.1.15.014.1 Connecting piece 1
12 364.1.15.672.1 Wire clip 1
13 900.1214 Cheese head screw AM 5x20
DIN 84 1
14 24803 Plain washer 5,3 DIN 433 2
15 900.2105 Hexagon nut M5 DIN 555 1
16 366.1.15.040.2 Air cleaner 1
17 366.1.26.015.1 Cover for air cleaner 1
18 366.1.26.023.1 Thrust spring 1
21 366.1.26.000.2/90 Box (silver) 1
22 366.1.26.021.1 Partition wall 1
23 366.1.26.005.1/90 Cover left (silver) ]
24 366.1.26.006.1/90 Cover right (silver) 1
25 901.3918 Fibre washer 12/4,3/1 4
26 366.1.26.014.1 Locking screw (M 5) 4
27 | 5014 .8585 Grommet 1
28 101.1,5041 Grommet 2
29 26509 Hexagon bolt M 5x10
DIN 933 ‘for 4
30 ' 900.3217 Crinkle washer B5 |fastening
| DIN 137 battery 4
31 24772 Hexagon nut M5 box
DIN 934 2
32 367.1.20.047.1 Transfer picture 2
41 366.1.33.200.0 Twin seat 1
42 050.1.2123 Rubber bufier 4
43 22872 Hexagon bolt M 6x30 DIN 831 2
44 24804 Plain washer 6,4 DIN 433 2

17—17




SEARS LIGHT WEIGHT MOTOR CYCLE — MODEL 810.89581

@ MUDGUARDS

1—18




Sears M 125 — 67[1

-

MUDGUARDS @

SEARS LIGHT WEIGHT MOTOR CYCLE — MODEL 810.89581
7 7
ﬁg" ! z?;vl Description R;Jq:"
1 | 366.1.27.000.1/90 Front mudguard (silver) 1
2 \ 367.3.27.002.2/90 | Support for mudguard (silver) 2
3 29189 Spring washer B7 DIN 127 4
4 1 24774 Hexagon nut M 7 DIN 934 4
5 23020 Cheese head screw | for fastening
| AN 5x6 DIN 84 support 4
6 | 900.3217 Crinkle washer BS | for mud-
| DIN 137 guard on 4
i mudguard
7 | 367.4.27.012.2/90 Strut for mudguard (silver) 1
8 | 900.1312 Cheese head screw AM 5x10
' DIN 84 4
9 900.3217 Crinkle washer B 5 DIN 137 4
10 | 900.2105 Hexagor nut M 5 DIN 555 4
11 | 2503025 Washer 17/7,5/2,5 3
12 | 367.1.27.004.1 Transfer picture 1
15 366.1.27.010.2/90 Rear mudguard (silver) 1
16 900,1110 Hexagon head screw M 7x12
| DIN 933 6
17 | 29189 Spring washer B 7 DIN 127 6
18 24774 Hexagon nut M 7 DIN 934 6

1—19

—



M125/25/1

44,

20

7

























